ANS

TTONBEIRAGITIGES

Including Slow Snd Fi

and Precoat Filtrationy

\ Gary S. Logsdon, PE

ot

. -
=
Advocacy
Communications
) Conferences

Education and Training

Ame ri_cap Water Works Sclence and Technology
Association Sections

The Authoritative Resource on Safe Water®



Water Filtration Practices







Water Filtration Practices

Including Slow Sand Filters
and Precoat Filtration

Gary S. Logsdon, PE

First Edition

A\

American Water Works
Association



Copyright © 2008 American Water Works Association.
All rights reserved.
Printed in the United States of America.

Project Manager/Senior Technical Editor: Melissa Valentine
Production: Glacier Publishing Services, Inc.

No part of this publication may be reproduced or transmitted in any form or by any means, electronic or
[...]
Prechlorination can be useful for oxidizing iron, manganese, and arsenic in ground-
waters, which often have very low concentrations of NOM. Chlorine reacts with these
constituents much more rapidly than oxygen, and this can be advantageous, depending
on the reaction time available before sedimentation or filtration. When both arsenic and
iron are present in groundwater, removal of arsenic will be more effective if both iron
(Fe™?) and arsenic (As*) are oxidized simultancously by a strong oxidant such as free
chlorine because As* is not adsorbed well by preformed iron floc (Ghurye and Clifford
2004; Ghurye et al. 2004). Thus, groundwater containing both iron and arsenic should
not be aerated or exposed to the atmosphere for extended periods before a strong oxidant



Pretreatment 9

is applied. Following oxidation, iron floc with adsorbed arsenic can be removed from
water by granular media filtration.

The potential for prechlorination to improve filter performance in some waters was
recognized several decades ago (Babbitt and Doland 1955) and continues at some loca-
tions in pilot-plant filtration studies or at treatment plants. Filtration testing of Lake
Mead, Nev., water demonstrated the benefit of prechlorination for producing lower
filtered water particle counts. During an interruption of chlorine feed, filtered water par-
ticle counts increased rapidly, rising from 6/mL to 200/mL between 2.5 um-150 pm
(Carollo, Black & Veatch 1996). If chlorination is used as a preoxidant to improve filter
performance, the gains in filter performance may need to be weighed against possible
loss in water quality in the context of DBP formation.

Free chlorine can be used to react with a portion of the oxidant-demanding constit-
uents in raw water to reduce the ozone demand before ozone is applied. This procedure
can reduce treatment costs, and applying a lower ozone dosage to water containing bro-
mide may also decrease the extent to which bromate forms.

Ozone

The most powerful oxidant and chemical disinfectant used in water treatment is ozone,
which must be generated onsite. Ozone can inactivate Cryptosporidium oocysts, although
it is less effective in cold water. It is effective for controlling many kinds of T&O prob-
lems. Ozone can be used to oxidize manganese, but the presence of NOM interferes with
this. The use of ozone for oxidation of manganese must be managed carefully, as an exces-
sive ozone dosage can oxidize manganese to its permanganate form and cause pink water.
Ozone oxidizes and breaks down NOM so that it is more readily used, or assimilated,
by microorganisms. For this reason, ozone is able to enhance the level of microbial activ-
ity in biologically active filters. Ozone followed by filtration through biologically active
granular activated carbon (GAC) has been shown to control T&O problems caused by
2-methylisoborneol (MIB) and geosmin (Nerenberg et al. 2000).

Using ozone also can improve coagulation and filtration. Before the Los Angeles
Aqueduct Filtration Plant was designed and built, direct filtration testing indicated that
using ozone as a preoxidant resulted in improved turbidity removal during filtration
while at the same time facilitating the use of lower coagulant dosages than were needed
to yield the same quality of filter effluent without preozonation. In addition, the filtered
water turbidity resulting from preozonation was slightly less than half that of filter efflu-
ent when prechlorination was practiced and when the same coagulant chemical dosage
was fed with each preoxidant (McBride and Stolarik 1987). These observations may help
explain why some plants have longer filter runs when preozonation is practiced.

At plants using ozone in pretreatment, the loss of ozone can cause filtration perfor-
mance to worsen. During pilot-plant testing of the direct filtration process at Lake Mead,
within about four weeks, nine filter runs employing preozonation produced filtered water
having particle counts ranging from 0.6 to 2.0 particles/mL (2.5 to 150 um). In two other



10 Water Filtration Practices

filter runs in which ozone feed was interrupted during the run, particle counts rose to 20
particles/mL and 45 particles/mL in the absence of ozone preoxidation (Carollo, Black
& Veatch 1996). At any plant where ozone is used prior to filtration, operators need to
be particularly alert if ozone feed is lost. This would be extremely serious if ozone is used
for disinfection, but loss of ozone also could cause filtered water quality to deteriorate,
creating another undesirable outcome.

One drawback to the use of ozone is the formation of bromate in waters that con-
tain bromide. If ozone is used for disinfection, attempting to attain higher ozone Ct
(residual concentration C, mg/L x contact time t, minutes) values in waters containing
bromide can create higher concentrations of bromate, with the possibility of exceeding
the 10 pg/L maximum contaminant level (MCL). Source waters containing bromide
and also NOM that is not readily removed by coagulation present a challenging situa-
tion for use of ozone as a disinfectant for Cryptosporidium.

The use of free chlorine to react with some of the oxidant demand in Lake Mead
water, followed by the addition of a carefully controlled dosage of ammonia to elimi-
nate free chlorine, was shown to be an effective means of lowering the concentration of
bromate formed when ozone was used to attain Ct values appropriate for inactivation of
Cryptosporidium. A pilot-plant investigation undertaken by the Southern Nevada Water
Authority (SNWA) demonstrated that using a small dosage of chlorine oxidized some
of the organic matter and thus reduced the ozone demand of the water. Ammonia was
added after the chlorine had reacted with bromide to form HOBr and OBr~ (hypo-
bromous acid and hypobromite ion). The overall result was lower concentrations of
bromate in the disinfected and filtered water. Details of the reactions involved and of
the results have been published by Wert et al. (2007). A full-scale evaluation of the pro-
cess at two SN'WA plants using Lake Mead as the water source showed that the plant
using no bromate control could attain a Ct of 3.0 mg-min/L and meet the bromate
MCL, whereas the plant using the chlorine—ammonia pretreatment attained a Ct of
8.6 mg-min/L while meeting the MCL for bromate. A U.S. Patent, No. 6,602,426 B2
entitled “Water Treatment Having a Reduced Likelihood of Bromate Formation From
Bromides Formed in Water,” has been issued and is in the public domain so that water
utilities will be able to use the process without paying royalties.

Ozone is both more versatile and more expensive than other oxidants and disinfec-
tants. The multiple purposes that can be served by ozone at a water treatment plant may
justify its use at some plants, whereas at others the costs of using ozone might outweigh
the benefits. At a plant where ozone is not being used, the most reliable means of learn-
ing if using ozone would improve filtration performance is to undertake a pilot-plant
study.

Chlorine Dioxide

Chlorine dioxide is an oxidant and disinfectant that is used by some water utilities to
minimize formation of chlorinated DBPs during disinfection. Pure chlorine dioxide



Pretreatment 11

does not chlorinate NOM, so it does not produce THMs, and the concentration of
halogenated DBPs resulting from its use is minimal (Gates 1998). Note that this can be
attained only if the chlorine dioxide is not contaminated with free chlorine. Whereas
very low production of halogenated DBPs is an advantage for chlorine dioxide, a dis-
advantage is the degradation of chlorine dioxide to chlorite and chlorate after chlorine
dioxide has been added to water. The USEPA’s MCL for chlorite in drinking water is
1.0 mg/L (as chlorite). The maximum residual disinfectant level for chlorine dioxide is
0.8 mg/L, so an upper boundary exists on the dosage that can be applied while maintain-
ing regulatory compliance. Like ozone, this oxidant must be produced onsite.

Chlorine dioxide can be effective for controlling some tastes and odors, color, and
for zebra mussels at raw water intakes and transmission lines. It can oxidize iron and
manganese and can help to control growth of algae in basins at treatment plants.

Potassium Permanganate

Control of zebra mussels at water intakes, control of tastes and odors, and oxidation of
iron and manganese are uses for potassium permanganate. A positive attribute of this
oxidant is that it does not form chlorinated DBPs. This makes potassium permanganate
useful for zebra mussel control, for which it is added at water intakes and exposed to the
NOM in the raw water. When potassium permanganate is used for oxidation of iron
and manganese, careful dosing and monitoring of treated water are important factors
in avoiding overdoses of this chemical. Pink water can result if some of the added per-
manganate does not react with constituents in the water, oxidizing them, and becoming
reduced to other forms of manganese. Calibration of permanganate feeders and quality
control checks to verify feed rates are helpful in avoidance of pink water problems.

CHEMICAL PRETREATMENT CONCEPTS
Necessity for Effective Coagulation

At filtration plants treating surface water or groundwater under the influence of surface
water, chemical coagulation has been required since 1993, when the USEPA’s Surface
Water Treatment Rule (SWTR) became effective. The importance of chemical coagula-
tion had been noted at least nine decades earlier, in water treatment studies performed at
Louisville, Ky., under the direction of George Fuller (Baker 1981), and in testing carried
out at Pittsburgh, Pa., by Allen Hazen around the same time and described later in his
book on water filtration (Hazen 1913).

A key to successful treatment of the Ohio River at Louisville was use of sedimenta-
tion and coagulation in a manner that reduced the amount of suspended matter reaching
the sand filters (Baker 1981). Prior to Louisville and Fuller’s work, rapid sand filtration
had tended to employ addition of coagulant chemical followed immediately by filtra-
tion, and that was a process train that could not cope with high-turbidity source water.

In the filtration testing for the city of Pittsburgh, Hazen’s team measured plate count
bacteria in raw water and filtered water. His book summarized results of bacteria removal



12 Water Filtration Practices

according to alum dosages and demonstrated that filter performance was related to alum
dosage. One filter run with zero alum yielded 64 percent removal, another with an alum
dosage of about 4.5 mg/L gave 86 percent removal. Filter runs in which alum dosages
were 18 mg/L to about 30 mg/L typically resulted in 98 to 99 percent removal of bac-
teria (Hazen 1913).

Journal AWWA contains numerous articles that discuss coagulation and the
treatment of drinking water. One that is particularly significant is “Integration of the
Clarification Process,” published by Walter Conley, Jr. in October, 1965. In this paper,
Conley wrote, “No water plant can achieve good results, regardless of the excellent design
of flocculators, settling basins, and filters, unless the coagulation is correctly done”
Conley’s experience included operation of water filtration plants at the Atomic Energy
Commission’s Hanford facility in Washington. In this instance, Columbia River water
was treated with the goal of attaining very low filtered water turbidity. In the years fol-
lowing World War II, Conley worked with dual-media filters that were operated at rates
as high as 8 gpm/ft* (20 m/hr). When the turbidity of the river was very low, the filters
could successfully treat water that was flocculated but not clarified. Water treatment
practice at Hanford was far ahead of what was being done elsewhere in that era. Fail-
ure to coagulate water properly would have caused filtration failure under the operating
conditions at Hanford, so Conley knew well the importance of effective coagulation.

This and other published papers emphasizing the importance of coagulation influ-
enced water treatment practice at many, but not all, water utilities. In the 1970s and early
1980s, some communities in the Rocky Mountain states experienced waterborne giar-
diasis outbreaks. In that era, chemical coagulation was not practiced at some rapid rate
filtration plants during winter, when source waters were exceedingly clear, with turbidity
less than 1 nephelometric turbidity unit (ntu). Filtration without a chemical coagulant
was ineffective, and if chlorination was not adequate to inactivate Giardia cysts in cold
water, outbreaks happened. This background of disease outbreaks related to absence of
adequate coagulation was influential in development of the SWTR’s requirement that
coagulation must be practiced at rapid rate filtration plants.

In a 1989 Awwa Research Foundation (AwwaRF) report (Cleasby et al. 1989), the
authors wrote, “Chemical pretreatment prior to filtration is more critical to success than
the physical facilities in the plant” The authors’ strong emphasis on the importance of
chemical pretreatment was based on detailed observations at 21 water filtration plants,
and it dispels the notion that if source water appears to be clear and unpolluted, coagu-
lation is of minimal importance to successful plant operation and production of safe
drinking water.

Particles in Water

Many types of particles can be found in surface waters. These include inorganic particles
such as clay, finely ground rock (glacial flour); particles of soil resulting from runoft in



Pretreatment 13

tilled fields and bare ground; decaying organic particles including fragments of rotted
vegetation and animal manure; microorganisms such as viruses, bacteria, and protozoan
cysts and oocysts; and algae and plankton. Particles in the size range of approximately
1 um to 0.001 pum are referred to as colloidal particles. Their settling velocities are so low
that unless they are agglomerated into much larger particles, colloids will settle only
slightly in water treatment plant basins. Effective coagulation, clarification, and filtration
can remove not only colloids but also larger particles of the types previously described.

At ambient pH, most of the naturally occurring particles found in surface waters
have an apparent surface charge (zeta potential) that is electronegative, whether the tur-
bidity is less than 1 ntu or over 1,000 ntu. Zeta potential of a particle is calculated on the
basis of its electrophoretic mobility, which is the ability of the particle to migrate in a
fluid when an electrical potential is imposed. Another concept, streaming current, is also
related to electrophoretic mobility and will be discussed later in this chapter. For a speci-
fied voltage potential, the velocity with which a particle moves in water is proportional
to its zeta potential. Particles with low zeta potential move very slowly, whereas those
with high zeta potential move much more rapidly when observed with a zeta potential
instrument.

A very thin layer of water surrounds a particle in water and moves with the particle
as it travels through the water. Thus, there is no measurement of the charge on the surface
of the solid particle. Rather, the apparent surface charge, or zeta potential, is measured.
Examples of particles with negative zeta potential include clays, algae, bacteria, Giardia
cysts, Cryprosporidium oocysts, and viruses. Colloids and particles in the size range of
bacteria and protozoan cysts or oocysts with negative zeta potentials are not likely to
adhere to grains of filter media unless the zeta potential of the colloids and particles is
changed by coagulation, because sand and anthracite media grains also have a negative
charge. Changing their zeta potential so it is less negative increases the probability that
particles will adhere to grains of media in the filter bed when collisions occur. Positively
charged metal coagulants and positively charged polymers are used in pretreatment to
[...]
in a similar, prior situation. Most likely, this is how chemical dosage charts developed.
Chemical dosage charts typically consist of a graph or data table showing a raw
water quality, such as turbidity, and an appropriate coagulant chemical dosage for use
to treat that level of turbidity. A graph used to indicate the appropriate chemical dosage
for various levels of raw water turbidity would be two-dimensional, with turbidity plot-
ted as the independent variable and coagulant dosage plotted as the dependent variable.
Such a graph provides for only one water quality condition; therefore, if both the source
water turbidity and TOC concentration vary substantially, multiple graphs are needed.
Data tables or charts also can be used, but the advantage of having a graph is that each
time a certain water quality condition is encountered and treated successfully, another



Pretreatment 17

data point can be added to the graph. As more and more data are collected, if the data

fall close to a line through all data points, operators can have an increased level of confi-

dence in the value of the chart for predicting appropriate chemical dosage. If, however,

the data are scattered, use of a chemical dosage chart may be limited to defining a range

of coagulant dosages appropriate for use in jar tests that can more precisely identify the

proper dosage.

erators who plan to use or who are already using coagulant dosage charts or
Operat ho plan ¢ h Iready lant d hart
graphs to estimate appropriate chemical dosages need to be aware of some limitations to

this approach. They are

The data developed for a particular chemical are specific to that chemical and
may be specific to the chemical as received from the supplier. At one water util-
ity using liquid alum, a change of chemical supplier resulted in a dosing regime
slightly different from the one that had been used for the same chemical from a
different supplier. With liquid chemicals and with polymers, testing the chemical
that will be supplied to verify its strength should be performed before making the
purchase.

Data used to develop a chemical dosage chart must NOT include any dosages
that did not give a successful treatment. Furthermore, successful treatment must
be defined as treatment that met the present-day water quality standard or the
utility’s internal quality goal. With the decrease in the filtered water turbidity
performance requirement in the SWTR and the regulatory updates that have fol-
lowed, data on chemical dosages developed in the 1980s and perhaps in the 1990s
might not be appropriate for meeting treatment standards in the 21st century.

The range of water quality conditions covered by a single chemical dosage chart
must not be too broad.

— In a source water with variable turbidity and variable TOC concentration, mul-
tiple graphs or charts should be used, each covering a wide range of turbidity
but a narrow range of TOC concentration.

— For cold water, charts or graphs should be used with a temperature range of
about 10°F or 5°C, such as 32° to 40°F and 41° to 50°F (0° to 5°C and 6° to
10°C). The efficacy of alum coagulation is especially sensitive to cold tempera-
tures. Above 50°F or 10°C, using charts covering a temperature range of about
20°F or 10°C may be satisfactory.

— The pH for minimum solubility of alum is lower at warm water temperatures
than at temperatures near freezing, so for cold water, both pH and alum dosage
may need to be different from those used for warm water.

For a source water that typically has low turbidity but which is colored and has a
SUVA > 2.5 to 3, consider developing a graph or chart in which the independent
variable is true color or uv,,, absorbance.



18 Water Filtration Practices

Courtesy of David Hendricks, CSU, USEPA Cooperative Agreement.

Figure 2-2 Jar test apparatus in water bath for cold temperature testing

o If historic data are to be used for a reservoir source subject to a fall turnover con-
dition that results in elevated concentrations of iron and manganese or in other
water quality problems, source water quality problems following the turnover
might become so complex that the dosing chart or graph will not be useful.

Operators who use historic data as a guide to chemical dosing should focus on the
actual results produced by pretreatment and filtration, and if the chemical dosing indi-
cated by the chart or graph does not give satisfactory results, changes in pretreatment
may be needed.

Jar Tests

For many decades, jar tests have been used at water treatment plants to provide guidance
on appropriate pretreatment chcmistry. Performing jar tests can be time-consuming; as
a result, some treatment plants do not use this procedure. The information gained from
properly performed jar tests can be quite useful, so this procedure ought to be evaluated
and adapted for use at plants where the equipment is available. Figure 2-2 shows a jar
test apparatus. It should be noted that the plastic jars are set in a clear plastic water bath
for temperature control.

Calibration of Jar Test to Treatment Plant

The manner in which water is treated in jar tests differs in some important ways from
how it is treated in a full-scale plant. Typically in a jar test, the chemicals are dosed onto
the water surface rather than into the water close to the mixing impeller; therefore, the
chemicals are not mixed into the raw water as quickly and thoroughly as they would
be in rapid mixers designed to accomplish instantaneous dispersion and mixing of



Pretreatment 19

coagulant chemical. Also, the rapid mixing period is usually longer in a jar test than in
the plant. Flocculation in a jar test is performed as a batch process, with a carefully con-
trolled residence time; whereas in a full-scale plant, flocculation is a continuous process
that involves some degree of short-circuiting of flow and thus a range of flocculation
times. Furthermore, a variety of impellers or stirring devices are used in full-scale plants,
and very few, if any, are shaped like the paddles in a jar test apparatus. In spite of these
differences, jar tests that are performed properly can be useful predictors of pretreatment
chemistry requirements in the plant.

The key to obtaining useful jar test results for physical-chemical processes of coagu-
lation, flocculation, and sedimentation is to perform calibration testing with jar tests in
which a variety of rapid mixing times and energy inputs, flocculation times and energy
inputs, and settling times are evaluated to determine what bench-scale procedures are
best able to yield the treatment plant results. For plants that employ tapered floccula-
tion, with decreased energy input in the latter stages of flocculation, simulating tapered
flocculation can be done by employing two or more periods of flocculation, with lower
energy input in the later flocculation time interval(s). When the rpm of stirrers is an
important aspect of a jar test, verification that the tachometer of the jar test equipment
is giving correct readings is an important quality control measure. In AWWA Manual
M37, a calibration curve is available for relating the rpm of the standard stirrer paddle to
velocity gradient (G) values for the standard design square jars.

The goal of exploring the influence of variations in the jar test procedure is to
develop a plant-specific jar test procedure that most closely produces test results that are
like those attained in the plant. Performing such an evaluation could require testing over
a period of days; therefore, this task should be performed during a time of stable source
water quality. Jar tests can be used with confidence after a procedure has been developed
that accurately predicts full-scale results.

Uses for Jar Tests

At treatment plants employing sedimentation (but not sedimentation with sand-
weighted floc), a common purpose for jar tests is the identification of pretreatment
chemistry that will result in formation of floc that settles well. Behavior of floc in a filter
bed is difficult to predict with jar tests because the quantities of water produced are quite
limited in the context of filtration testing. Jar tests are very useful in identifying which
chemical coagulant dosage works well, the appropriate pH for coagulation, and perhaps
the dosage of flocculant aid polymer if this is added in rapid mix or at the entry to the
flocculation basin in the plant. Jar tests can provide guidance on whether to add caustic
for pH adjustment before or after adding a metal coagulant.

Jar tests can be very useful for predicting treatment results when chemical reactions
with contaminants are being evaluated. Examples of this include removal of arsenic by
oxidation, coagulation with ferric coagulants, sedimentation and filtration; and the
removal of hardness (calcium and magnesium), radium, and barium by lime softening at



20 Water Filtration Practices

varying pH values. Jar tests also can identify the dosages of metal coagulant needed for
removal of true color and TOC. The versatility of this treatment evaluation procedure
is one of its primary assets and is a reason that, with the possible exception of iron and
manganese removal plants, any plant using chemical pretreatment and granular media
filtration ought to have a jar test apparatus available and use it for exploring pretreat-
ment chemistry options.

Good Practices to Follow Using Jar Tests
The following practices are recommended:

e Document carefully the preparation of all treatment chemicals used, and mark
each container with the date prepared and an expiration date.

e Solutions of inorganic coagulant having a concentration of 10 mg/mL should be
prepared on the day the jar tests are performed. Polyaluminum chloride and other
inorganic polymeric coagulants are subject to rapid degradation; therefore, they

should not be diluted.

o When polymers are used, stock solutions having a strength of 0.2 mg/mL should
be prepared on the day of use.

e When more than one chemical is added in a jar test (e.g., alum and caustic), mea-
sure and add each chemical separately. Combining chemicals before adding them
to jars allows concentrated chemicals to interact, and this may have undesirable
results if floc forms before chemicals are added to the jars.

e Premeasuring chemicals to the correct dosage for each jar makes it easier to add
all chemicals at once and thus apply the same rapid mixing time for each jar.

Approaches for this are

- Dosing chemicals in a series of test tubes or small plastic beakers mounted on a
rack so they can be tipped simultaneously to dump the chemicals into the jars.

— Using small syringes to measure the correct volume for each jar and using a
device that can inject all chemicals simultaneously, as presented in Opflow

(Mical 1997, 1998).

Test raw water samples that are representative of water treated in the plant. Keep
cold water cold during testing, and do not allow highly turbid water to settle
before testing it.

o For jar tests performed for guidance related to water clarification, the settling
time in the test jars needs to be related to the overflow rate for the basins in the
plant. For a sedimentation basin with an overflow rate of 1 gpm/ft* (2.4 m/hr or
4 cm/min), the sampling time for a 10-cm depth in a test jar is 2.5 min. Table 2-1
presents sedimentation basin overflow rates and corresponding settling times in
test jars.



Pretreatment 21

Table 2-1 Jar testing settling times for clarifier overflow rates

Overflow Rate, Overflow Rate, Overflow Rate, Minutes to Settle
gpm/ft? m/hr cm/min 10 cm in Test Jar

0.4 1.0 1.7 6.0

0.6 1.5 2.5 4.0

0.8 2.0 33 3.0

1.0 2.4 4.0 2.5

1.5 37 6.0 1.7

2.0 4.9 8.2 1.2

e For jar tests undertaken to evaluate both turbidity removal and the effect of pre-
oxidation on DBP formation in sedimentation basins, the residence time in the
jar should be based on the overflow rate of the sedimentation basin for turbidity
removal but based on the actual residence time of water in flocculation and sedi-
mentation for evaluating DBP formation in full-scale treatment.

For direct filtration plants, do not settle water in the test jars, but remove samples
at the conclusion of flocculation and filter through Whatman #40 filter paper
(Wagner and Hudson 1982, AWWA 2000). The test results can provide guidance
on turbidity that may be attained by full-scale filters, but nothing can be learned
about chemical dosing effects on filter head loss by this procedure.

Quality control checks on jar test procedures are advisable.

— Periodically perform a test in which four to six jars are dosed identically and
subjected to identical stirring times and energies, as well as identical settling
times, to check on reproducibility of the procedure.

— When source water quality is in a steady state, perform jar tests using chemical
dosages identical to those used in the plant to verify that the test procedures are
giving a good prediction of plant performance.

Data to Record

Careful record-keeping is important for jar test studies, as data may be useful both for the
immediate and long-term purposes. The following data are needed:

o Raw water, before any chemicals added
— Temperature
— Turbidity
-pH
— Alkalinity



22 Water Filtration Practices

— Any preoxidant residual concentration and preoxidant dosage, if added prior
to sample collection

— TOC concentration if testing is related to TOC goals, DOC concentration if
that controls coagulant dosage, or UV, as asurrogate for TOC

— Concentration of other chemical or contaminant for which testing is being
done, such as arsenic

o Chemical dosing data for each jar
— Oxidant dosing and contact time before other chemical addition
— Coagulant
— Polymer
— Caustic or acid, and note whether added before or after coagulant
— Any other chemical
e Rapid mixing time and energy for each jar
o Flocculation time and energy (constant or tapered over time) for each jar
o Settled water data for each jar
— Turbidity, with depth of sample and time when sampled
-pH
— Alkalinity
— Filter the settled water and measure TOC concentration or UV,

— DBP concentration, if this was a goal of testing, along with disinfectant or oxi-
dant contact time (DBP formation time) before sampling

— Disinfectant dosage and residual at time of sampling

- As an alternative to settled turbidity, filtered turbidity if direct fileration is
evaluated

— Concentration of other chemical or contaminant for which testing is done, such
as arsenic (if chemical contaminant removal is a goal of treatment, extended

settling might be appropriate)

Alternative Procedures

As a quick alternative to performing a jar test, some operators collect a sample of coagu-
lated water entering the flocculator and then flocculate it in one or more jar-test jars
to observe floc formation, size, and settling characteristics. This procedure provides no
insights into alternative chemical dosing though, other than evaluation of adding floc-
culant aid polymer at the entry of the flocculation basin.



Pretreatment 23

Courtesy of James K. Edzwald, Visiting Professor, Courtesy of James K. Edzwald, Visiting Professor,
Clarkson University. Clarkson University.

Figure 2-3 Dissolved air flotation test Figure 2-4 Dissolved air flotation test
jar; water with supersaturated air just jar; floated floc on top of water

added

Modified jar test procedures can be employed for alternative clarification processes
such as DAF and ballasted flocculation. Such procedures are likely to be used by plant
operators only if the plant uses DAF or ballasted flocculation. Engineers might evaluate
treatment options for a source water by these procedures before undertaking pilot-plant
testing.

DAF involves addition of a clarified water recycle volume at a rate of 5 percent to
10 percent of plant flow. The recycled water is subjected to acration under high pressure,
so it is supersaturated. When the supersaturated recycle water is introduced into floc-
culated water, air escapes solution and forms microscopic bubbles that rise, carrying floc